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ENGINE & GENERATOR
ASSEMBLY

REF # PART NUMBER QTY DESCRIPTION
1 17010-100 1 Cradle
2 15041-036 Reference Generator Assembly
3 15806-002 1 Engine, Yanmar

Model: L100V
4 15084-002 1 Generator Adapter
5 99036-000 1 Oil Pressure Switch
6 64062-000 3 Shock Mount
NI 114250-35110 1* Oil Filter
NI 114250-55510 1* Fuel Filter Element
NI 114210-12590 1* Air Filter
NI 300143 1 Battery Hold Down Kit
* Yanmar Part #
NI Not lllustrated
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BATTERY INSTALLATION

ROUTE POS AND NEG BATTERY CABLES
THROUGH GROMMET IN FUEL TANK

SUPPORT PANELﬁ\
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SLIDE RED CAP OVER POS BATTERY WIR
ITEM NO. [ PartNo DESCRIPTION | oty
| 15676-006 BATTERY TRAY |
2 15767-002 NEG. BATTERY CABLE |
3 15767-029 POS. BATTERY CABLE |
4 16145-000 TERMINAL INSULATIR I
5 16234-000 CAP PLUG I
6 16249-000 3125-18  FLANGE |
7 468-000 3125-18XL5 HHCS |
8 526-000 WASHER 1D 375 0D. .890 |
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(81018-009)T0 FASTEN HOSE ENDS TO FILTER, FUEL PETCOCK,

INSTALL FUEL FILTER AND USE SCREW TYPE CLAMPS
AND ENGINE,

NOTE:

FUEL SYSTEM ASSEMBLY

~
au
S -
| = =
5 i — o et |
CDLD T 3 W e
S= eyl
=
- oA AT
~ oo TS
== ) SIFITD
= =
= L{ <
— O
IO <
Mu@
. _
L= =
Sovs =
LOoa o o
T
T o~ /
Oouoos LI
<L—=0
= =a)
piNs 1N
<=

DETAIL "B”

DETAIL "A”
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FUEL SYSTEM ASSEMBLY
[TEM NO. PartNo DESCRIPTION QTY
1 15022-028S FUEL TANK SUPPORT RIGHT 1
c 15223-0283 FUEL TANK SUPPORT LEFT 1
3 1522 /7-0173 COVER 1
4 15087-007 AIR SEAL 16" c
D 16191-401S FUEL TRAY 1
6 16191-402S END BAFFLE 1
/ 16133-000 1/4IN LEATHER WASHER c
8 16249-000 o/16"-18 FLANGE NUT 1
9 21081-00¢ FUEL LINE 22" CUT 1
10 21698-001 TORX PAN HEAD SCREW #10 9
11 23917-000 GROMMET 687510 X 1 3
[ 466-000 29=20X. 75 HHB c
13 012-000 23 WASHER c
14 025005-003 FUEL LINE 24" CUT 1
15 00003-018 FUEL LINE 9IN CUT 1
16 60396-007 | FUEL CAP W/GAUGE 7-3/4" STAINLESS 1
1/ 62409-000 BUSHING 9/16X1-1/16 1
18 62496-006 FUEL FILTER ASSEMBLY 1
19 62999-001 HOSE CLAMP .5 0D RED c
20 64024-009 FUEL TANK /7 GAL. DIESEL 1
cl 81018-009 HOSE CLAMP .625-.250 0
ce 9110/-000 2/16-18 X 3.5 1
23 91257-000 PERMATEX 001 07
c4 96834-00¢ SPACER 1
&) 98435-000 HOSE FIT. EL. 1/4 HOSE BARB 1
c6 98771-003 PETCOCK 1
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RECEPTACLE BOX ASSEMBLY

RECEPTACLE MUST
BE INSTALLED
PRIOR TO COVER
USING ITEMS 13, 16, AND 39
THEN COVER CAN BE INSTALLED
OVER SCREWS USING ITEM 38
AND 5-20R CENTER HOLE,
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RECEPTACLE BOX ASSEMBLY

[TEM NO, | PortNo DESCRIPTION QTY,
1 10468-000 LW _16AWG, BLACK 150°C 600V 1050 FT
C 15051-000 CAPACITOR, 40MFDS, 370VAC 3
3 15167-000 FOAM - 80" LONG 1
4 15226-000 CAPACITOR STRAP 1
9 15620-008 STANDARD DUPLEX COVER 5-20R 1
6 16209-146 SHEET METAL KIT 1
/ 16319-000 BRACKET, C.B. MOUNTING 1
8 16488-016 CIR.BRK.25A-PPL -240V-GF CI 1
9 16489-001 | @ POLE CIR. BRKR. TERMINAL BLOCK MODIFIED 1
10 £1698-001 TORX PAN HEAD SCREW #10 il
13 21975-000 #10 INT. TOOTH LOCKWASHER c
14 219/6-000 #8 [CKWASHER EXTERNAL TOOTH c
15 £2423-000 | OCKWASHER #10 EXTERNAL TOOTH 1
16 £2989-000 #o [OCKWASHER EXTERNAL  TOOTH c
1/ ©391/-000 GROMMET 687510 X 1 1
138 394-000 NUT HEX #6-3¢ 4
cl 420-000 RHMS 10-24 X .75 1
ce 456-000 #10-24 HEX NUT 1
c8 00/766-000 NEMA 5-20R DUPLEX RECEPTACLE 1
09 0113-000 #E8 HEX NUT 3
30 01319-000 SPLICE CAP, COPPER 3
31 51320-000 NYLON INSULATOR 3
3e 04545-000 NEMA 5-90R 1
33 066-000 #6 STD. SPLIT [OCKWASHER C
34 5/324-000 NEMA | 6-30R 1
395 o8166-1 ELAPSED TIME METER 1
38 6402-001 8-32 X 375 BILACK MACHINE SCREW e
39 64045-006 MOUNTING STRAP - 3 HOLE C
41 691/7-001 RHMS 6-32 X 375 BLACK ZINC 1
40 /614-000 RHMS 8-3¢2 X .79 1
43 /792-001 B/ RHMS 6-32X.5 4
44 91°86-001 CIRCUIT BREAKER, 20A, 1 POLE 1
48 919/7/-006 CIR.BRK. 45A-1PL -240V 1
49 9/7360-000 RECEPTACLE, 1 14-30R 120 240V 1
o0 16191-202S RECEPTACLE REAR COVER 1
ol 16191-204S RECEPTACLE FRONT PANEL 1
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GENERATOR END ASSEMBLY

el

TORQUE TO TORQUE TO
7 FT LBS 18 FT LBS @ 19 1; 19 {5 @

REF # PART NUMBER QTY DESCRIPTION
1 15086-000 1 End Cover Assembly
2 21975-000 4 Lock Washer
3 15013-001 4 Screw
4 15192-000 4 Ya-20 Nut
5 479-000 4 Lock Washer
6 15068-009 4 Y420 Bolt / Stud
7 15015-006 1 End Bracket Assembly
8 15091-014 1 Stator Assembly
9 15193-000 1 5/16-24 Nut
10 23197-026 1 5/16-24 Bolt / Stud
11 23558-000 1 Washer
12 96002-040 4 Bolt
13 97436-008 4 Lock Washer
14 15008-000 1 Engine Bracket
15 15136-002 1 Fan
16 15045-011 1 Rotor Assembly
17 15047-001 1 Standard Polarity Diode
18 15047-002 1 Reverse Polarity Diode
19 55223-000 1 Bearing on Rotor Assy
20 480-001 1 Lock Washer
NI 15122-002 1 Tolerance Ring - this
comes with fan
NI Not lllustrated

12175-01 8 60701-262



DECALS

L Partio DESCRIPTION aTY
{ | 15209-002 | DECAL-DANGER CARBON MONDXIDE 1
> | 15209-003 = UL-DECAL ELECTRCAL SHOCK CAN KILL | 1
3 | 15209-102 | DECAL-DANGER CARBON MONDXIDE 1
4 | 15209-103 | UL-DECAL ELECTRICAL SHOCK CAN KILL | 1
5 | 60710-018 OIL WARNING TAG 1
6 | 63941-001 DECAL -HOT SURFACES 1
7 63966-004 NAMEPLATE, WINCO PORTABLE 1
8 | 64918-000 = DECAL-DANGER (CID USE DUTSIDE >
9 | 97381-001 DECAL-DIESEL FUEL ONLY 1
10 | 97382-000  DECAL-DO NOT USE STARTING FLUIDS | 1

GENERATOR SPECIFICATIONS

RESISTANCE VALUES:

STATOR: G1-N 132 OHMS
G3-N .256 OHMS
CAPACITOR LEADS .365 OHMS

ROTOR: 2.0 OHMS

WINDING SPEC: SS1533
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KEY START INSTALLATION
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WIRING DIAGRAM & SCHEMATIC
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